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4640 & 4665 Parts List

No. [Part Number |Description Q'ty Specification
1 |HTO11518 Hex HD Bolt 1 |1/2-12NC*2
2 |HX011500 [Hex Nut 4 |1/2-12NC
3 |BQO10001 BRACKET 1
4 |BS010001 SHAFT 1
5 |BQ010003 BALL BEARING 2
6 |BQ010004  [Bushing 2
7 |1BQO010005 Sleeve 2
8 |BQ010006 |BALL BEARING 2
9 |BS010002 UPPER WHEEL 1
10 |[HF051300 C-Ring 2 |CTW-62
11 [BQO10008 Spacer 2
12 [HTO11110 Round HD Bolt 4 13/8-16NC*1
13 [BS010003 TIRE 2
14 |BS010004 Upper Wheel Tension Shaft 1
15 |[HJ131500 Cusion Bracket 1 51200
16 (BQO10011 Secure Plate 1
17 |BQ0O10012 Spring 1
18 |BQO10013 Tension Bracket 1
19 |[BQO10014  |Axis 1
20 (BQO10015 Washer 2 [40.5%13*4.1t
21 |BQ010016  |Handle Wheel 2
22 |HB030806  |Set Screw 3 [5/16-18NC*1/2
23 |[HT010910 Hex HD Bolt 6 [5/16-18NC-1
24 |HE021100 Washer 2 |8.2*%15.4
25 |BQ010017  |Post Holder 1
26 |BS010005 Frame Ass'y 1 |(BSW-24)
27 |HF022800 E-Ring 2 |RTW-30
28 |BQ010018  |KNOB 1
29 |BS010006 Guard Post 1 |(BSW-24)
30 [HT040905 Round HD Bolt 11 [3/16-24NC*3/8
31 [BS010007 Front Plate 1 |(BSW-24)
32 [BS010008 BLADE GUARD ASSY INCL | 1
33 [BS010009 BRACKET 1
34 [HY012900 |Washer 2 16.7*19%2.0t
35 [HE021000 Start Washer 2 16.7%12.8
36 [HT010706 Round HD Bolt 2 |1/4-20NC*1/2
37 [HX010700 |Hex Nut 3 [5/16-18NC
38 [BQ010023 KNOB 1
39 [BQ010024  |Guide Block 1
40 |BQ010025 Guide Bracket 1




41 |HY015200 [Washer 9 |8.5%23%*1.5t
42 [HT010908 Hex HD Bolt 8 [5/16-18NC*3/4
43 |HA020505  [Socket HD Bolt 4 |M8*1.25P*12
44 1BQ010026 Guide Holder 2

45 1BQ010027  [LOCK RING 4

46 |1BQ010028  [Guide Adaptor 1

47 |1BQ010029 GUIDE 1

48 |BQ010030 |BACKUP GUIDE 1

49 1BQ010031 Guide Post 1

50

51 [HB020808 Socket HD Bolt 2 |1/4-20NC*3/4
52 |BQO010033 Door Knob 2

53 [HX010500 |Hex Nut 1 |1/4-20NC

54 [HTO11118 Hex HD Bolt 1 |3/8-16NC

55 [HX010900 |Hex Nut 10 [3/8-16NC

56 [HTO11112 Hex HD Bolt 7 |3/8-16NC*1-1/4
57 [BS010010 Dust Hood 1

58 |BS010011 Motor Pulley 1

59 [HH030727  |Key 1 |8*%7*50

60 |BSOA0101 Motor 1 |3HP*220V~240V*1PH
61 |[HE021300 Spring Washer 9 [10.2*18.5

62 |BS010012 Pivot 1

63 |[HY015700 Spring Washer 6 [10.5%27*2.0t
64 |BQ010037 [MOTOR BASE 1

65 |BQ010038 Miter Guage Handle 1

66 [BQ010039  |Miter Guage 1

67 [BQ010040 Slot Spacer 1

68 [BQ010041 Slot Bar 1

69 [BQ010042 Miter Indicator 1

70 [HT010708 Hex HD Bolt 1 |1/4-20NC*3/4
71 [BQ010043 Washer 1

72 |1BQ010044  [Pivot

73 [HB021012  |Hex HD Bolt 4 13/8-16NC*1-1/4
74 [HTO11512 Hex HD Bolt 1 |1/2-12NC*1-1/4
75 [HE021600 Washer 1 |13*¥22.7

76 [BQ010045  |Pivot support 1

77 ([BQ010046  |BRACKET 1

78 |BQ010047 Guide Connector 1

79 [BS010013 TABLE 1

80 |BS010014 Fence Rail 1

81 [BQO10050 |KNOB 1

82 |BQO10051 Spring 1




83 |HTO11108 Hex HD Bolt 1 |[3/8-16NC*3/4
84 |BQO10052 PEDAL 1

85 |BS010015 Brace 1

86 |BQO10054 BRAKE ASSY 1

87 |BQ010055 HINGE PIN 1

88 |BQO10056 SUPPORT 1

89

90 |BS010016 SHAFT

91 [BS010017 LOWER WHEEL

92

93 [BQO10061 BRUSH 1

94 |1BQ010062 BRUSH 1

95 [BS010018 Belt 2

96 |BQ010064 HINGE PIN 4

97 [BS010019 UPPER DOOR INCL 1

98 |BS010020 LOWER DOOR 1

99 [HB020805 Socket HD Bolt 2 [1/4-20NC*3/8
100|BQ010067 Fence Ass'y 1

101|HA040604 |Round HD Bolt 2 [M5*0.8P*10
102|HE011100 Washer 2 |5.2*10*1t
103|BQ010068 Fence Pointer 2

104|PJOS0015 Switch OFF 1

105|PJ080016 Switch ON 1

106 |HB190606 Round HD Bolt 2 |#10-24*1/2"
107|BQ010069 Switch Plate 1

108 (PJOBOKO1 Switch Control Box 1 [3HP*220V~240V*1PH
109|BQ1A0102 |Serial Label 1

110|BQ1A0103 [Instruction Label 1

111|BS1A0101 Scale 1

112|BQ010070 Limited Switch 1

113{BQ010071 Tension Indicator 1

114|BQ010072 TENSION SCALE 1

115|HA020507 Socket HD Bolt 1 [M8*1.25P*15
116|HE015400 Washer 1 ]8.5%20%2.0t
117|HJ020300 Bearing 1 [(608ZZ
118|BS010021 Guide Adj. Disk 1

119|BQ010074 GEAR SHAFT 1




L




Key No PARTS NO. Description QTY
1 HT011518 Hex HD Bolt 1
2 HX011500 Hex Nut 4
3 BQ010001 BRACKET 1
4 BQ010002 SHAFT 1
5 BQ010003 BALL BEARING 2
6 BQ010004 Bushing 2
7 BQ010005 Sleeve 2
8 BQ010006 BALL BEARING 2
9 BQ010007 UPPER WHEEL 1
10 HF051300 C-Ring 2
11 BQ010008 Spacer 2
12 HT011110 Round HD Bolt 4
13 BQ010009 TIRE 2
14 BQ010010 Upper Wheel Tension Shaft 1
15 HJ131500 Cusion Bracket 1
16 BQ010011 Secure Plate 1
17 BQ010012 Spring 1
18 BQ010013 Tension Bracket 1
19 BQ010014 AXis 1
20 BQ010015 Washer 2
21 BQ010016 Handle Wheel 2
22 HB030806 Set Screw 3
23 HT010910 Hex HD Bolt 6
24 HEO021100 Washer 2
25 BQ010017 Post Holder 1
26 BQ010067 MAIN FRAME INCL 1
27 HF022800 E-Ring 2
28 |BQ010018 KNOB 1
29 BQ010019 Guard Post 1
30 HT040905 Round HD Bolt 11
31 BQ010020 Front Plate 1
32 BQ010021 BLADE GUARD ASSY INCL 1
33 BQ010022 BRACKET 1
34 HY012900 Washer 2
35 HE021000 Start Washer 2
36 HT010706 Round HD Bolt 2
37 HX010700 Hex Nut 3
38 BQ010023 KNOB 1
39 BQ010024 Guide Block 1
40 BQ010025 Guide Bracket 1
41 HY015200 Washer 9
42 HT010908 Hex HD Bolt 8




43 HA020505 Round HD Bolt 4
44 BQ010026 Guide Holder 2
45 BQ010027 LOCK RING 4
46 BQ010028 Guide Adaptor 1
47 BQ010029 GUIDE 1
48 BQ010030 BACKUP GUIDE 1
49 BQ010031 Guide Post 1
50

51 HB020808 Socket HD Bolt 2
52 BQ010033 Door Knob 2
53 HX010500 Hex Nut 1
54 HT011118 Hex HD Bolt 1
55 HX010900 Hex Nut 10
56 HT011112 Hex HD Bolt 7
57 BQ010034 Dust Hood 1
58 BQ010035 Motor Pulley 1
59 HHO030727 Key 1
60 BQOA0101 Motor 1
61 HE021300 Sprng Washer 9
62 BQ010036 Pivot 1
63 HY015700 Spring Washer 6
64 BQ010037 MOTOR BASE 1
65 BQ010038 Miter Guage Handle 1
66 BQ010039 Miter Guage 1
67 BQ010040 Slot Spacer 1
68 BQ010041 Slot Bar 1
69 BQ010042 Miter Indicator 1
70 HT010708 Hex HD Bolt 1
71 BQ010043 Washer 1
72 BQ010044 Pivot 1
73 HB021012 Hex HD Bolt 4
74 HT011512 Hex HD Bolt 1
75 HE021600 Washer 1
76 BQ010045 Pivot Support 1
77 BQ010046 Guide Connector 1
78 BQ010047 BACKUP GUIDE 1
79 BQ010048 TABLE 1
80 BQ010049 Fence Rail 1
81 BQ010050 KNOB 1
82 BQ010051 Spring 1
83 HT011108 Hex HD Bolt 1
84 BQ010052 PEDAL 1
85 BQ010053 Brace 1
86 BQ010054 BRAKE ASSY 1




87 BQ010055 HINGE PIN 1
88 BQ010056 SUPPORT 1
89

90 BQ010058 SHAFT 1
91 BQ010059 LOWER WHEEL 1
92

93 BQ010061 BRUSH 1
94 BQ010062 BRUSH 1
95 BQ010063 Belt 1
96 BQ010064 HINGE PIN 4
97 BQ010065 UPPER DOOR INCL 1
98 BQ010066 LOWER DOOR 1
99 HB020805 Socket HD Bolt 2
100 |BQO010067 Fence Ass'y 1
101 |HA040604 Round HD Bolt 2
102 |HE011100 Washer 2
103 |BQO010068 Fence Pointer 2
104 |PJ080015 Switch OFF 1
105 |PJ080016 Switch ON 1
106 |HB190606 Round HD Bolt 2
107 [BQ010069 Switch Plate 1
108 |PJOBOEO1 Switch Control Box 1
109 [BQ1A0102 Serial Label 1
110 |BQ1A0103 Instruction Label 1
111 [BQ1A0101 Scale 1
112 |BQ010070 Limited Switch 1
113  |BQ010071 Tension Indicator 1
114 |BQ010072 TENSION SCALE 1
115 |HA020507 Socket HD Bolt 1
116  |HE015400 Washer 1
117  |HJ020300 Bearing 1
118 |BQ010073 Guide Adj. Disk 1
119 |BQ010074 GEAR SHAFT 1




Specification

1/2-12NC*2

1/2-12NC

#6203Z

#6203Z

CTW-62

3/8-16NC*1

51200

40.5*13*4.1t

5/16-18NC*1/2

5/16-18NC-1

8.2*15.4

RTW-30

3/16-24NC*3/8

6.7*19*2.0t

6.7*12.8

1/4-20NC*1/2

5/16-18NC

8.5*23*1.5t

5/16-18NC*3/4




M8*1.25P*12

1/4-20NC*3/4

1/4-20NC

3/8-16NC*2

3/8-16NC

3/8-16NC*1-1/4

8*7*50

2HP*220V~240V*1PH

10.2*18.5

10.5*27*2.0t

1/4-20NC*3/4

5MM DRIVE SCR

3/8-16NC*1-1/4

1/2-12NC*1-1/4

13*22.7

3/8-16NC*3/4




1/4-20NC*3/8

M5*0.8P*10

5.2*10*1t

TE

TE

#10-24*1/2"

2HP*220V~240V*1PH

M8*1.25P*15

8.5*20*2.0t

6087272




